Makita Canada Inc.

Model 9565 (MJ)

x
L]
a
=
x
O
Q
N
a
iy

V77711, 4k ds

rush holder
(switch block side )

WIRING DIAGRAM

9

12-2004



Depressed Center Wheel, Multi-Disc,
Cut-Off Wheel & Diamond Wheel

©

Conventional

Abrasive Disc

Wire Cup
Brush

A04

A10

REPAIR TOOLS

1R0269 - Bearing Extractor

AQ2
AO1
AQ8
A03
Item Part No. Item Part No.
No. No. Used  Description No. No. Used  Description
1 417236-8 1 Pin Cap 43 643760-7 1 Brush Holder
2 233072-2 1 Compression Spring 8 44 266256-7 4 Tapping Screw PT3X10
3 153718-3 1 Gear Housing Com. 49 251391-4 1 P.H. Screw M5X16
4 931303-0 1 Hex. Nut M6 50 324038-4 1 Spindle (5/8" - 11 UNC)
5  253077-6 1 Flat Washer 6 51 415300-9 1 Labyrinth Ring
6 226794-1 1 Spiral Bevel Gear 11 52 265490-6 4 Hex. Socket Head Bolt M4X16
7 233901-9 1 Lock Spring 12 54 317570-5 1 Bearing Box
8  961052-5 1 Retaining Ring S-12 55 213673-2 1 O Ring 52
9 211142-7 1 Ball Bearing 6001LLB 56 227427-1 1 Spiral Bevel Gear 38
10 253084-9 1 Flat Washer 12 57 256459-1 1 Pin
11 317359-1 1 Gear Housing Cover 58 213048-5 1 O Ring 6
12 240033-5 1 Fan 57 59 266257-5 4 Tapping Screw 4X28
13 515231-3 1 Armature Assy (Includes Items 63 285841-7 1 Bearing Retainer
12,14 - 16) 64 211129-9 1 Ball Bearing 6201DDW
14 681656-4 1 Insulation Washer 65 265083-9 1 (+) Flat Head Screw M8x11
15 253823-7 1 Flat Washer 7 100 654037-5 2 Insulated Eye Terminal
16 210027-4 1 Ball Bearing 627DDW RBV 1.25-3.5
17 421738-8 1 Labyrinth Rubber Ring 22 101 652037-9 2 P.H. Screw M3.5X8
20  413076-2 1 Baffle Plate
21 266258-3 2 Tapping Screw 4X70
22 344871-8 2 Retainer Accessories
23 417237-6 2 Insulation Cover
24 626506-6 1 Field A01 152490-4 1 Grip 36 Com.
25 265995-6 2 Tapping Screw 4X18 A02 794047-1 1 5" Depressed Center Wheel 36P
26 687063-9 1 Strain Relief (For others, See Catalogue)
27 632999-7 1 Switch Block AO03  782412-6 1 Lock Nut Wrench 28
28 651418-4 1 Switch ST115A-40 A04 125097-9 1 Wheel Cover Assy (Includes
29 687113-0 1 Cover Item 49)
30 417186-7 1 Switch Lever AQ5 224378-9 1 Inner Flange 45
31 233071-4 1 Compression Spring 4 A06 224568-4 1 Lock Nut 5/8-45
32 643760-7 1 Brush Holder AO7  ----- 1 5" Conventional Abrasive Disc
33 153774-3 1 Motor Housing Com. (See Catalogue)
(Includes Item 34) A08  417322-5 1 Head Cover
34  819080-3 1 Makita Label A09 743015-1 1 Rubber Pad 115 ( For 5"
35 417813-6 1 Switch Knob Conventional Abr. Disc)
36 682559-5 1 Cord Guard 8 A10  ----- 1 Wire Cup Brush (See Catalogue)
37 664013-1 1 Cord With Plug 2P-18-2.5 All ----- 1 5" Multi-Disc (See Catalogue)
38 417183-3 1 Rear Cover Al12 224517-1 1 Lock Nut 10-30
39 265995-6 1 Tapping Screw 4X18 (For AbrasiveDisc)
42 191978-9 2 A.C. Carbon Brush CB-318 A13 ----- 1 5" Diamond Wheel
(2pcs/Set) (See Catalogue)

2 Model 9565



